New Tail Torque Tube Unit

Rp858.000

SKU: H45186 Categories: , ,

Description

?450PRO V2 Metal plate(L) × 1
?450PRO V2 Metal plate(R × 1
?450PRO V2 Metal tail unit set × 1
?Collar × 1
?450PRO Tail rotor shaft assembly × 1
?Long umbrella gear × 1
?Vertical stabilizer mount × 1
?Bearing MR83ZZ × 2(?3×?8×3mm)
?Bearing MR106ZZ × 2(?6×?10×3mm)
?I-shaped Arm × 1
?Mount Link × 1
?Slider Shaft × 1
?Bearing mount washer × 1
?Tail pitch control link × 2
?Bearing holder × 1
?Linkage ball A(M2x2.5) × 1(?4.75×7.18mm)
?Bearing F681XZZ × 4(?1.5x?4x?5x2mm)
?Bearing MR74ZZ × 2(?4x?7×2.5mm)
?Bearing FMR52ZZ × 2(?2x?5×2.3mm)
?Socket button head screw × 2(M2x4mm)
?Socket button head screw × 4(#0-80x4mm)
?Socket button head screw × 4(M2×5mm)
?Socket button head screw × 1(M2×12mm)
?Socket screw × 2(M2×18mm)

Additional information

Weight 0.3 kg